HYDRAULIC KIT
No. 367

CAUTION

IT IS VITALLY IMPDRTANT THAT THE FLEID AND ALL INTERNAL i’ﬂETS IF THIS UNIT
BE XEPT COMPLETELY GLEAN AND FREE OF FOREIGN NATTER OF ANY TYPE.

CHANGE OIL EVERY 20 T0 25 HOURS OF TRAGTOR OPERATION. VSE {0W-30 OIL ONLY.

USE UTHOST CARE IN ADDING DR CHECKING FLWID, AND LK PERFORMING ANY SERVIGE
0N INTEGBAL PARTS.

{Forinstanca lf a fltting ar offier part is dropged on a conaminated surface, the pact must he care-

tully weshed and dried Boafore re-using) :

12345676910 REMEREER: HYORAULICS DEMAND GLEANLINESS

SIMPLICITY MANUFACTURING COMPANY, INC,



FIGURE ]

A

FIGURE TA

ASSEMBLY

Bemove hopd, side panels, battcry, and shut C.
gasoline walve below tank and disconnect gns—

oline hose, (Fig. 1), remove dash support as-
gemhly screws, frame from tractor, left handle,

and quadrant.

Lonsen set screw on rear coupling flange through [N
hole in botfom of frame. (Fig. 1A}

Remove two capscrews holding front coupling fo
the engine pulley {1,Fig. 8} and replace Drive Hab
with the hydraulic pump drive putley {1, Fig. 3},
being sure to have the pump helt in position on
the pulley before replacing the attaching screws.

After bhe [ront coupling is secured, re-tighien the
gel screw on the flange at the rear coupling.




FIGURE 4

FIGURE 2

NOTE:
A special seolant, *' Loctite'", 15 vsed ot certaln pelnts Dl‘l.!
the cylinder. 1f disassambly of those [ointa shauld aver be;
neceszofy, ba 2ure te ro-seal withf'Loeite", which is readi-
Iy avoilable oo the commerciol morket.

FIGURE 2

FIGURE 3

Remove Lop lwo screws holding hevel gear hous-
ing Lo rear frame plate, install rear cylinder
bracket, and securc with 3/8-16 cap screws
provided, (1, Fig. 4) :

Remove pivet pin from Fronl clevis on the left
rod assemhbly (2 , Fig. 4}

Install cylinder assembly as shown {1, Fig. 5},
attaching Lo lhe rear brackst with-the shorld pin
providing, and altaching the front clevis Lo the
lifl lever with the long pin and cotler keys (2,
Fig. 5)

Attach the pump and tank assembly to the [ronl
panel of the tank support assembly by means of
the three Whiz-Lack nuls provided {1, Fig. 6);

3



7.

FIGURE &

with the drive bell positioned on it= pulleys.
{Provide proper belt fichiness by exerting light
pressure under the pump assembly while tirhten-
ing the Whiz-Lock mits.

Remove the protective =zlugs from the hose fit-
ting=, and attach the longmer hose from the rear
cylinder fittings to the botfom filting on the valve
aszembly (I, Fig. 7 & 7 A) (NOTE: The hose end
with 90 bend goes to the cylinder, and ihe end
with 114% bend goes to the valve assembly).

Attach the shorter hose from the front oylinder
fitling to the top fitting ont the valve assembly
{3, Fig. 7). (Check to be sure there is no inter-
ference with the steering pear when the 1iff levor

is operated, and that there are no kinks or sharp
bends In the hose).

Install the clamp {4 Fig. 7) Lo hold the hoses se-
curely in position.

Attach PTO cluteh lover bracket (5 Fip. 7) to

side of frame, and Te-assemble PTO lever as
ghown .

Replace fucl line, bﬁtter:,r, panels, ete. bhat were
previowsly removed.

Fill pump tank to the line indicatcd at the lower

side of the filler spout. TUSE ONLY 10W-30 GIL
AS RECOMMENDED, AND RECHECK TH!S LEYEL PER-
IDOICALLY., CHANGE O EVERY 20 TG 25 HOURS.

Pozition tank for drain plug to be on hottom.

CAUTION:

CAF IS REMOVED.

KEEP FILLER SPOUT CLEAN S0 THAT
NG FOREIGN MATTER Ca¥ GET INTC TANK WHEN




FIGURE 74 FIGURE 7

INETRUCTIONS FOR ADJUSTING HAND LEYER AND FLOAT STOFS OF QUADRANT ON HYDRAULIC UNIT

Attach pump to pump support asscmbly #157420. Then attach zupport assembly fo fuel tank and steering
post support.  Attach lever with connecting link to valve spool shait-

Tlace the lever #157200 with the latch rod #157206 in the exact middle of the Lwo hex cap screws “F*Y la-
cated in the guadrant #15719%. This isdoue by adjusting the angle bracket #157428 and quadrant #1571939 up
or down on the support #15%420. Tighten the capscrews securing the bracket and quadrant to the support.

Move laver Lo mos! exlreme position {[ront or reas). Bring stop plate up so notch is striking rod #157206
and secure capscrew (F} furthest [rom handle. Repeat procedure to the other extreme lor olher stop plate.

Check rod #157206 in both positions. This rod is not to have ANY FREE MOVEMENT when in front or rear
float position. Excessive play atthia pointincreases back pressure on the pamp and may canse overheating
of the pump. K pump is moved to lift position {front or rcar) and then drops the load before entering Roat
position, readjusl the hand lever Lo cenfer of quadrant as descrihed above. 0il lever and rod to insure free
movement.,

The bolts holding the pump and tank together should be checked and tightened to torgue or 50-60 INCH
POUNDS.

CAUTION DG NOT OVERFILL - © CAUTION DO HOT OVERFILL

INSTRUCTIONS CONTINUED ON PAGE 7,




HYDRAULIC LIFT GROUP

NGTE: REMGVE PLASTIC CAPS BEFORE CONNECTING HOSES

CAP-FITTING
FOR SHIFFING ONLY

FRN
B CAP-FITTING

D Y OF ? &
B G
jT};: NOTE: CONKECT FITTING

FOR SHIFPING DNLY

WITH 20° ANGLE HERE

Ref. | Part Ref, | Part

Let- No. Description Let. No. Deaecription

A 157209 Fitiing AA 157407 0Pt Ring

B 157310 Hose Assembly - AR 157405 01 Ring

C 157211 Hose Assembly AC 157444 $0" Ring

0 157236 Cylinder Assembly AD | 157445 Ball

E 157228 Side BEar . AE | 157448 Pin Cam

F T20001 Look Washer, 5/16%7 : AF 720003 Lock Washer 1/4°

G | 717001 | Full Hex. Nut, 5/16"-18 AG | 157448 | Spring

H | 157225 | Pin AH | 157448 | Cage

J 722009 Cotter Pin, 1/8" x 3/4" AJ | 157450 | Drive Gear Azsembly

K | 157184 | Ram Bracket Pin AK | 157451 | Dowel Pin

L 157001 | Ram Bracket AL | 157452 | Front Cover Assembly

M { 705052 | Hex. Cap Screw AM | 157453 | Back Cover Assembly
7/16-14 x 2-1/4> AN | 157454 | Driven Gear Assembly

N T20006 Lock Washer, 7716 AP 157455 Baoli

P | 157435 | Heat Shield {for service only) AQ | 157456 | Center, Section Machined

Q | 157434 | Gasket AR | 157457 | Relief Valve Assembly

8 | 157436 | Seal AT | 157460 | Screw

T | 157437 | Rotary Seal AT [ 157462 | Filler Cap Plug

U | 167438 | “O" Ring Av | 157463 | Drain Plug

v | 157439 | “O" Ring AW | 157464 { Inlet Nipple

W | 1a7ad | 0" Ring AX | 157465 | Inlet Elbow

X | 157441 | Stat-C-Seal . | AY | 157461 | Tank Assembly

Y | 157442 | Shaft Drive Key - a7 | 719006 | Flat Washer, 1/4”

Z | 157406 | '"O™ Ring J




HYDRAULIC LIFT GRQUP

Ref.} Part Ref. | Part
Leat. No. Description Let. No. Description
A 157420 Pump Supporl Assembly W 157233 Fivot Bar Aszembly
B 157428 Angle Bracket X 705007 Hex. Cap Screw, 5/187-18 x 1V’
C 718035 Hex, Hut, Whiz Lock, 5/16°7-18 Y 157245 Hose Clamp
D T15060 Hcx. Cap3crew, Whiz Lock, /] T0a021 Hex Cap Screw, 1/47*-20 x 1+
1741120 x 3 /4" Af | 720003 Lock Washer, 1/4%
E 1571989 Guadrant AR T17005 Full Hex. Nut, 1/4"=20
F 715057 Hex. Cap Serew, 1/4M-30 x3/4" AC | 154210 Lifi Lever Bearing
G 720003 Lock Washer, 1/4% AD | 708031 Hex. Cap Screw, 3/8°-16x7/8"
H TLY 005 Il Hex. Nut, 1/4*7-20 AE | 20002 Lock Washer, 3/8% :
g 719006 Plain Washor, 1/4™ AF 157317 Lift Shaft Assembly
K 157204 Stop Plate AG B311005 | Set Cellar
L 157205 Bpacer AH 713503 Sel Screw, 5/167-18 x 5/16"
M 157200 Lever Aazembly Ad 157301 Lift Bod
N 157206 Latch Rod AK 154304 Adj. Yoke End
D 7a2018 Cotter Pin, 3/32* x 5/8" ALt T22006 Cotier Pin, 1/8* Dia. x 1"
Q 157207 Spring AR 1154214 Tiller Lift Assembly
R 157208 Coonecting Link AN BO21010 Set Collar
3 157430 Pump Fulley AP | 157078 Front Lift Lever Anzembly
T 713503 Set Screw, 5/16"-18 x 5/16" A 157120 Koy
11} 157230 Fi%* Helt AR 71355032 Set Horew, 5/16"7-18 x 1/4"
v 157231 Drive Pulley
OPERATION The index tabs at each end of the quadrant serve as

To reise a front mounted attachment, pull the hy--

dravlic lever hackward. When the desired height
iz reached, release the lever and it will return to
the **hpld* position.

To lower a front mounied attachment, push the lever to

the front, then release when desired depth is reached.

A Tesr mounted attachment ia raised hy pushing for-
ward on the lever; and is lowered by pulling the lever
backward.

lack pointz for ithe ‘*floal?' position which allows an
attachment such as 2 dozer blade to follow groamd
countours freely.

NOTE--=- ' _

The rear mounted tiller attachmert should be oper-
ated only in the rear ‘‘float’’ poaition. Do not operate
the tiller in the *‘hold’* position, as difficuity would
result if an obatacle were encountercd. This woutld
raise the rear wheels off the ground and propel the
tractor forward at a dangercus rate. To get inor
out of either “*flnat* position, squeeze the relesse
bar. handle npward 1o clear the index tah. (3, Fig. 7)

7




HYDRAULIC LIFT GROUP

157248 Foot Gugrd, R.H.
137247 Foot Guard, L H.

G-157218 GUIDE CYLINRER END A33T. 19001 Woszher, Flain, 3/8*

Conaisrs of
1 - 157216 - ""0"™ Ring
1 - 157220 - Bushing [ not zervicladseparalely ]
2 - F57214 - Saed

7003 Hex Hut, Foll, 37814

A-157212 BASE CYLIMDER ASSY.
Canaitts of

1 - 157336 - ""Q* Ring

1 - F17016 - Hut, Hax, fum

2 - 157214 - Swd

Ref. | Part Ref. | Part
Let. No. Dezeription Let. No. Description
A 157212 Cylinder Base Sub-Asgembly K 157216 £i0°* Ring
E 15721% | Cylinder Base L 157221 | <O Rine
C 157214 Slud Bolt, 5/16'-18 x /3 il 157223 Yoke & Rod Bub-Assembly
D 157215 Boit Eyc N 157223 Yoke
E 717015 Jam Hex. Nut, 1/2''-30 r 157224 Piston Rod
F 167217 Cylinder o 157236 Fl=zton
G 157218 Sub Aszembly Cuide |} 157237 f50r Ring
H 157219 Cylinder End Guide 3 717009 {rull Hex. Nut
J 157220 Bushing
CAUTION

IT IS VITALLY IMPORTANT THAT THE RYDRAULIC FLUID AKD ALL INTERKAL PARTS OF
THIS UNIT BE KEPT GOMPLETELY CLEAN AND FREE QF FOREIGN MATTER OF ANY TYPE.

USE UTMOST CARE IH ADDIRG OR CHECKING FLUID, AND 1N PERFORMING ANY SERVIGE
ON INTEGRAL PARTS.

{Ferinstanze If a titling o7 otker part is drapped on 4 eantaminated surface, the part must be carg-
fully washed and dried befare re-using.)

REMEMEER-HYDRAULIGS DEMAND CLEAMLINESS

Printed in U.5.A.



